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[2] Boxazin plus C 500mg/300mg effervescent tablets - Summary of ... (2023-01-18) Boxazin
plus C 500mg/300mg effervescent tablets. 2. Qualitative and quantitative composition. Each

effervescent tablet contains: Active substances: Acetylsalicylic acid 500 mg. Ascorbic acid

(Vitamin C) 300 mg. Excipient(s) with known effect: Each effervescent tablet contains 445 mg

of sodium. For the full list of excipients, see section 6.1. 3. Pharmaceutical form. Effervescent

tablet. The tablets are white and round. 4. Clinical particulars. 4.1 Therapeutic indications.

Boxazin plus C is used for the symptomatic treatment of mild to moderate pain, such as

headache, toothache and period pain. Boxazin plus C is used in the symptomatic treatment of

pain and fever in colds and flu. 4.2 Posology and method of administration. Posology. Adults:

The usual dose is 1-2 effervescent tablets as a single dose, which can be repeated at intervals

of 4-8 hours if necessary. A maximum daily dose of 4 g acetylsalicylic acid should not be

exceeded. Method of administration. The effervescent tablets should be dissolved in a glass of

water before taking. The tablets should not be taken on an empty stomach. Special

populations. Paediatric population. The use of Boxazin plus C in children and adolescents

under 16 years of age is not recommended due to the risk of Reye's syndrome (see section

4.4). Elderly people (over 65 years of age) The lowest effective dose should be used. Patients

with impaired renal function. Acetylsalicylic acid should be used with caution in patients with

impaired renal function (see section 4.4). Patients with impaired hepatic function. Acetylsalicylic

acid should be used with caution in patients with impaired hepatic function (see section 4.4).

Methodological & Application

Check Availability & Pricing

© 2025 BenchChem. All rights reserved. 1 / 8 Tech Support

https://www.benchchem.com/product/b12760063?utm_src=pdf-interest
https://pillintrip.com/medicine/boxazin-plus-c
https://www.benchchem.com/product/b12760063?utm_src=pdf-body
https://pubchem.ncbi.nlm.nih.gov/compound/Boxazin
https://www.benchchem.com/product/b12760063?utm_src=pdf-body
https://www.benchchem.com/product/b12760063?utm_src=pdf-body
https://www.benchchem.com/product/b12760063?utm_src=pdf-body
https://www.benchchem.com/product/b12760063?utm_src=pdf-body
https://www.benchchem.com/product/b12760063?utm_src=pdf-body
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/?utm_src=pdf-header-logo
https://www.benchchem.com/product/b12760063?utm_src=pdf-header-pricing
https://www.benchchem.com/contactus?utm_src=pdf-footer


4.3 Contraindications. Boxazin plus C is contraindicated in the following cases: -

Hypersensitivity to the active substances or to any of the excipients listed in section 6.1. -

History of asthma induced by the administration of salicylates or substances with a similar

action, in particular non-steroidal anti-inflammatory drugs (NSAIDs). - Active gastrointestinal

ulceration. - Congenital or acquired haemorrhagic diathesis. - Severe renal failure. - Severe

hepatic failure. - Severe heart failure. - Concomitant treatment with methotrexate at a dose of

15 mg/week or more (see section 4.5). - Last trimester of pregnancy (see section 4.6). 3

acetylsalicylic acid | C9H8O4 - PubChem Acetylsalicylic acid is a member of the class of

benzoic acids that is salicylic acid in which the hydrogen of the phenolic hydroxyl group has

been replaced by an acetyl group. A non-steroidal anti-inflammatory drug with anti-platelet,

analgesic and antipyretic properties. It has a role as a non-steroidal anti-inflammatory drug, a

platelet aggregation inhibitor, a cyclooxygenase inhibitor, a non-narcotic analgesic, an

antipyretic, a teratogenic agent, a plant metabolite, a drug allergen and a geroprotector. It is a

member of salicylates, a member of benzoic acids and an acetate ester. It is functionally

related to a salicylic acid. It is a conjugate acid of an acetylsalicylate. 3

Ascorbic Acid - StatPearls - NCBI Bookshelf (2024-03-24) Abstract. Ascorbic acid, also known

as vitamin C, is a water-soluble vitamin essential for various physiological functions in the

human body. It is a potent antioxidant that helps protect cells from damage caused by free

radicals. Vitamin C is crucial in synthesizing collagen, a protein vital for wound healing and

maintaining the health of skin, bones, and connective tissues. It also plays a significant role in

the immune system by supporting the function of various immune cells. This activity will cover

the indications, mechanism of action, and contraindications for ascorbic acid as a valuable

agent in treating and preventing various clinical disorders. This activity will also highlight the

mechanism of action, adverse event profile, and other key factors (e.g., off-label uses, dosing,

pharmacodynamics, pharmacokinetics, monitoring, relevant interactions) pertinent for members

of the interprofessional team in the treatment of patients with scurvy and related conditions.

Objectives: Identify the key indications for ascorbic acid supplementation in clinical practice.

Describe the mechanism of action of ascorbic acid in its various physiological roles. Review the

potential adverse effects and contraindications associated with high doses of ascorbic acid.

Outline the importance of collaboration and communication among interprofessional team

members to improve patient outcomes when utilizing ascorbic acid therapy. ... (2024-03-24)

Ascorbic acid, also known as vitamin C, is a water-soluble vitamin essential for various

physiological functions in the human body. It is a potent antioxidant that helps protect cells from
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damage caused by free radicals. Vitamin C is crucial in synthesizing collagen, a protein vital for

wound healing and maintaining the health of skin, bones, and connective tissues. It also plays

a significant role in the immune system by supporting the function of various immune cells. ...

(2024-03-24) This activity will cover the indications, mechanism of action, and contraindications

for ascorbic acid as a valuable agent in treating and preventing various clinical disorders. This

activity will also highlight the mechanism of action, adverse event profile, and other key factors

(e.g., off-label uses, dosing, pharmacodynamics, pharmacokinetics, monitoring, relevant

interactions) pertinent for members of the interprofessional team in the treatment of patients

with scurvy and related conditions. 4 Investigational Compound "Boxazin" Shows No Publicly

Available Data for Research Applications

Initial searches for the compound "Boxazin" have yielded no specific, publicly available

scientific literature, clinical trial data, or established experimental protocols under this name for

research and development purposes.

While a consumer health product named "Boxazin plus C" is documented, this appears to be a

fixed-dose combination of Acetylsalicylic Acid (a non-steroidal anti-inflammatory drug) and

Ascorbic Acid (Vitamin C).[2] This formulation is indicated for the symptomatic relief of mild to

moderate pain, fever, and cold and flu symptoms.[2] The chemical entity "Boxazin" is listed in

the PubChem database with the molecular formula C15H16O10, but biological activities,

administration protocols, and signaling pathway information are absent.[1]

Therefore, a detailed guide on the administration of a standalone compound named "Boxazin"

for research applications, including experimental protocols and signaling pathways, cannot be

constructed based on the available information. The following sections provide a general

framework and hypothetical examples of the types of data and diagrams that would be included

in such a guide, should "Boxazin" be identified as a novel investigational compound with

available research data in the future.

Hypothetical Data Presentation
In a typical research setting, quantitative data for a novel compound like "Boxazin" would be

summarized to facilitate analysis. This would include preclinical data on efficacy,

pharmacokinetics, and toxicity.

Table 1: Hypothetical In Vitro Efficacy of Boxazin in Cancer Cell Lines
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Cell Line
Treatment
Concentration (µM)

% Inhibition of Cell
Proliferation (48h)

IC50 (µM)

MCF-7 1 25.3 ± 3.1 7.5

5 48.9 ± 4.5

10 72.1 ± 5.2

A549 1 15.8 ± 2.7 12.3

5 35.2 ± 3.9

10 55.6 ± 4.8

Table 2: Hypothetical Pharmacokinetic Properties of Boxazin in Rodents

Parameter Value (Mean ± SD)

Bioavailability (Oral) 45 ± 8%

Peak Plasma Concentration (Cmax) 2.5 ± 0.5 µg/mL

Time to Peak Concentration (Tmax) 1.5 ± 0.3 h

Half-life (t1/2) 4.2 ± 0.7 h

Hypothetical Experimental Protocols
Detailed protocols are essential for reproducibility. Below are examples of standard

experimental procedures that would be adapted for a compound like "Boxazin".

Cell Proliferation Assay
This protocol would be used to determine the effect of Boxazin on cancer cell growth.

Cell Seeding: Plate cells (e.g., MCF-7, A549) in 96-well plates at a density of 5,000 cells per

well and incubate for 24 hours.

Compound Preparation: Prepare a stock solution of Boxazin in a suitable solvent (e.g.,

DMSO) and make serial dilutions to achieve the final desired concentrations.
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Treatment: Treat the cells with varying concentrations of Boxazin and a vehicle control.

Incubation: Incubate the plates for 48 hours at 37°C in a humidified atmosphere with 5%

CO2.

Viability Assessment: Add a viability reagent (e.g., MTT, PrestoBlue) to each well and

incubate as per the manufacturer's instructions.

Data Analysis: Measure the absorbance or fluorescence using a plate reader and calculate

the percentage of cell inhibition relative to the vehicle control.

Western Blot Analysis for Pathway Activation
This protocol would be used to investigate the effect of Boxazin on specific protein expression

and signaling pathways.

Cell Lysis: Treat cells with Boxazin for a specified time, then lyse the cells in RIPA buffer

containing protease and phosphatase inhibitors.

Protein Quantification: Determine the protein concentration of each lysate using a BCA

assay.

SDS-PAGE: Separate equal amounts of protein on a polyacrylamide gel.

Protein Transfer: Transfer the separated proteins to a PVDF membrane.

Immunoblotting: Block the membrane and then incubate with primary antibodies against

target proteins (e.g., p-Akt, Akt, β-actin), followed by incubation with HRP-conjugated

secondary antibodies.

Detection: Visualize the protein bands using an enhanced chemiluminescence (ECL)

substrate and an imaging system.

Hypothetical Signaling Pathway and Workflow
Diagrams
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Visual representations of signaling pathways and experimental workflows are crucial for clear

communication in research.

Hypothetical Boxazin Signaling Pathway

Boxazin

Receptor

Kinase_A

Kinase_B

Transcription_Factor

Gene_Expression

Click to download full resolution via product page

Caption: Hypothetical signaling cascade initiated by Boxazin binding.
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Click to download full resolution via product page

Caption: Workflow for an in vitro cell proliferation assay.

In conclusion, while "Boxazin" as a standalone research compound is not identifiable in the

current public domain, the framework provided illustrates the standard information and

visualizations that would accompany such a compound's administration and application guide

for a scientific audience. Further research would be required to determine if "Boxazin" is an

internal designation for a compound not yet disclosed publicly.

Need Custom Synthesis?

BenchChem offers custom synthesis for rare earth carbides and specific isotopiclabeling.

Email: info@benchchem.com or Request Quote Online.
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Disclaimer & Data Validity:

The information provided in this document is for Research Use Only (RUO) and is strictly not

intended for diagnostic or therapeutic procedures. While BenchChem strives to provide

accurate protocols, we make no warranties, express or implied, regarding the fitness of this

product for every specific experimental setup.
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Technical Support:The protocols provided are for reference purposes. Unsure if this reagent

suits your experiment? [Contact our Ph.D. Support Team for a compatibility check]

Need Industrial/Bulk Grade? Request Custom Synthesis Quote
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